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TEST RESULTS

TS EN ISO 1182 Reaction to Fire Tests For Products
Non-combustibility Test

Test Sponsor Blevrailre S ert B o T :
(NadAibiress) Nevra Insaat Yap Teknolojileri San. Ve Tie. Lid. Sti.

Sample Manufacturer | Neyry fnsaat Yapi Teknolojileri San. Ve Tic. Ltd. Sti.

(Mame& Address)
Date of test 18.03.2015
Sample Details
Date of arrival 05.03.2015
Sponsor’s sample D NevPanel® MgO Esash Yam Paneli
Sponsor's description Magnesium Oxide Based Construction Board 12mm * 60 cm * 60cm

Declared Properties of the Material

Mass per unit area (kg/m®) | 11.40

Thickness (mm) 12

Density (kg'm*) 950

Inspection Findings

Mass per unit area (kg/m?) | 11.80

| Thickness (mm) 12
| Density (kg'm*) 080
Sampling

A 12 mm thick 60 cm * 60 cm board was sent by the manufacturer. From this board, 20 circular samples
with average diameter of 45 mm were cut by using a 50 mm carbide core drill bit. Final samples were
constructed by putting 4 of these disks one on top of another.

Conditioning
Samples were conditioned at 23 °C and 50% relative humidity for a period of 310 hours,
Deviations from the test method

The test method was applied without any dey
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TEST RESULTS

Furnace Temperature Calibration Results

Height [mm)|] Tdown [*C] Tup [*C] Tmin [*C] Tmean |*C] Tmax |°C]
5 619,64 643,06 5695 6314 638,6
15 640,56 673,18 6162 | 6569 671,5
25 672,80 703,16 652,2 6880 704,9
35 701,50 721,82 56793 7117 723.5
45 715,78 732,16 698.8 724,0 7353
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TEST RESULTS

Furnace Wall Temperature Calibration Resulis

Axis 1 Axis 2 Axis 3 Mean Level Deviation Level

Level1(105mm} | 8305 | 8338 | 8204 828,22 _ 0,012
Level 2 {75mm) 824.8 8334 8206 826,20 0,256
Level 3 (45mm) 838.7 8274 B25.5 830,55 0,269
Mean Axis 831,29 I 831,50 | 822,17 828,32 0,18

828,32

0,495 oK OK
Deviation Axis 0359 | 0384 | 0742
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TEST RESULTS

Results

Mass Loss

| Samples |1 2 3 | 4 5
Initial Mass (g) | 69.38 69.79 69,44 | 67.30 68.90
Final Mass (g) 36.31 36.82 36.52 | 36.05 36.32
Mass Loss (%) | 47.6 47.7 474 | 46.4 | 46.6
Sustained Flaming
Samples 1 2 3 4 |5
Duration 0 0 0 D |0

Sustained flaming accounts for the sum of the durations of any occurence of flames sustained more than 5 seconds.

Furnace Temperature Rise

Samples 1 2 3 |4 5
[Tw (°O) 775.4 7525|7541 (7617|7592
Ty 772.2 751.4 | 745.1 | 758.5 | 7549
AT (*C) 3.2 1.1 9.0 3.2 : 4.3

Te: Maximum temperature over the entire test period.
Tr Average temperature over the final 1 minute of the test period,

Specimen Temperature Rise

Samples i 2 3 | 4 IE
Te(max,"C) | 1041.6 1041.3 1000.6 1038.1 | 10447
T (final, *C) 800.2 7635.9 780.3 779.0 792.3
AT: ("C) 241.4 2754 | 246.1 259.1 2524
Ts(max,*C) | 7943 2 733.1 | 780.3 | 763.7 | 758.0
T; (final, °C) 782.1 747.3 = | 779.1 1 761.7 1751.9
AT (°C) 12.2 5.8 (1.2 2.0 | 6.1

Te {max): Maximum temperature recorded by specimen center thermocouple over the entire test period.

Te (final): Average temperature recorded by specimen surface thermocouple over the final 1 minute of the test period.
Ts fmax): Maximum temperature recorded by specimen surface thermocouple over the entire test period.

Is (final): Average temperature recorded by specimen surface thermocouple over the final | minute of the test period.

The test results relate to the behaviour of the test specimens of a product under the particular conditions
of the test; they are not intended to be the sole criterion for assessing the potential fire hazard of the
product in use.

End of test results
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